
70 71

65 66 67 68 69

72

73 74 75 76 77 78
79

80

20
0

81 75

67
85

74 73 82 83 84 67 66 65



GK-8340X

BM20111202

DESCRIPTION
SOFT GRIP
CLUTCH LEVER
BOLT M8X50
LEFT SWITCH BOX
RIGHT SWITCH BOX
FLAT WASHER 6
SPRING WASHER 6
NYLON LOCKNUT M6
BOLT M6X60
THROTTLE LEVER
CLUTCH CABLE
RIGHT HANDLE
LEFT HANDLE
SCREW M5X12
PLASTIC COVER
BOLT M8X35
SPRING WASHER 8
FLAT WASHER Φ8XΦ28X3
HANDLEBAR SUPPORT
BOLT M8X20
ENGINE( PLS. REFER TO PART CATALOGUE FOR ENGINE) 
FLAT WASHER 8
NYLON LOCKNUT M8
ENGINE SEAT
FLAT KEY 4.78X4.78X25
BOLT M8X40
MAIN PLATE COVER
BOLT M6X16
SHAFT BUSHING, SMALL BET WHEEL
SMALL BELT WHEEL
FLAT WASHER Φ10XΦ32X4
SPRING WASHER 10
BOLT 3/8 UNF-30
BELT

DESCRIPTION
TENSION SPRING
CLUTCH ARM
TENSION SHAFT BUSHING
FLAT WASHER Φ8XΦ22X2
RETAINER RING FOR HOLE Φ24
RETAINER RING FOR AXLE Φ8
BEARING 628
TENSION PULLEY
FLAT WASHER 12X28X2
BIG BELT WHEEL
SEGMENT KEY 4X6.5X16
MAIN PLATE
RESISTANCE POLE
B SHAPE PIN 1.5X37
AXLE PIN Φ8X20
FENDERBOARD
FLANGE BOLT M6X16
FRONT COVER
LOCKNUT M10
BOLT M10X65
TENSION SPRING 2
WHEEL SUPPORT
FLAT WASHER 12X28X2
WHEEL
WHEEL FIXING BOLT
TINE ASSEMBLY
LOCK PIN
TRANSMISSION
BOLT M8X25
THROTTLE CABLE
FLANGE BOLT M6X12
OIL SEAL COVER
FRAMEWORK OIL SEAL 20X32X6
FLANGE BOLT M6×25

DESCRIPTION
FLANGE BOLT M6×35
FLANGE BOLT M10X1X14
GASKET Φ10
LEFT CASE
BEARING 6004
ADJUSTING GASKET
RETAINER RING FOX AXLE Ø20
WORM GEAR
SEGMENT KEY 5X7.5×19
BEARING 30203
WORM POLE
OUTPUT SHAFT
PAPER GASKET
RIGHT CASE
FLAT WASHER
NYLON LOCKNUT M6
BALL BEARING 6204
NYLON LOCKNUT M12
SPRING WASHER 12
BOLT M8X50
BELT BLOCK BUSHING
PLASTIC PLUGGER
FLAT WASHER 10
ORIENTATION PLATE
THROTTLE LEVER FIXING PLATE
RIVET
SADDLE-BACKED SPRING WASHER 10
THROTTLE LEVER PLUGGER
SCREW M3X20
CLCUCH LEVER LOCK POLE
CAP NUT
GEAR BOX ASSEMBLY(65+66...+85)

NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

NO.
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68

NO.
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99
200


